Choose Category

     Quick Search   Minimize
  

Product List
8325 8315 Typical Row Unit
Quantity 
 

 

 

KeyQtyPart #Description
12102-104 Flange nut 5/8”, Serrated
22315-261 Bearing 5/8” bore cylin OD
35100-329Wheel bolt 1/2”-20UNF x 1 1/4”
(Not Available)
41315-259 Hub assembly includes bearings and spacer
51190-035 Tire assembly tire & rim
61192-004 Tire 205 x 8” x 10”
71190-033 Wheel 8” x 10”
85102-037Nut 1/2”-20UNF
(Not Available)
91315-123 Spacer 1”OD x 11/16”ID x 5 7/32” long
101100-150 Bolt 5/8” x 9”, Grade 5
111110-001 Grease fitting 1/4”-28, Straight
121385-136 Fork Includes item #11
131100-173Bolt 3/4" x 8 1/2", Grade 5
(Not Available)
141385-450 Tire assembly Includes items #23 & 24
151102-121 Lock nut 3/4" Flanged
161385-407 Fork Includes item #11
171100-174 Bolt 3/4" x 9”, Grade 5
181190-007 Tire assembly tire & rim
191385-451 Hub assemlby Includes items #3, 20 & 21
202120-041 Bearing 3/4" bore
211385-453 Spacer 5 7/32” long
221385-400 Fork Includes item #11
232120-074 Bearing 3/4" bore
241385-025 Spacer 4 3/4" long
251190-010 Wheel 65” x 8”
262192-005 Tire 165” x 65” x 8”